
See discussions, stats, and author profiles for this publication at: https://www.researchgate.net/publication/283557927

The role of energy to solve water scarcity in Qatar

Article  in  Desalination and Water Treatment · October 2015

DOI: 10.1080/19443994.2015.1103666

CITATIONS

14
READS

3,112

4 authors:

Some of the authors of this publication are also working on these related projects:

Alagal bloom View project

Optimization of SWRO Pre-treatment and Module Arrangement View project

Mohamed Darwish

96 PUBLICATIONS   1,978 CITATIONS   

SEE PROFILE

Hassan Kamal Mohamed Abdulrahim

Kuwait Institute for Scientific Research

30 PUBLICATIONS   466 CITATIONS   

SEE PROFILE

Sayeed Mohammed
[...]
demand (BOD). The BOD is the amount of
oxygen required to transfer the carbon content
to carbon dioxide and water. Also, chemical
oxygen demand (COD) and total organic car-
bon (TOC) are used to find some carbon con-
tents.

(2) Solids that can be dissolved or suspend in
wastewater, and known as: total solids (TS),
total suspended solids (TSS), TDS, total volatile
solids, and total fixed solids.

Nutrients, such as N and P can accelerate eutrophi-
cation. N is present in many forms (NHþ

4 , NH3, NO�
3 ,

NO�
2 , Org-N) and certain parameters include several

species (Tot-N), and similar for phosphate (Org-P,
PO3�

4 , HPO2
4) [23].

Eutrophication is the process by which a body of
water acquires a high concentration of nutrients, espe-
cially phosphates and nitrates. They promote excessive
growth of algae. When the algae die and decompose,
high levels of organic matter and the decomposing
organisms deplete the oxygen in water, causing the
death of other organisms, such as fish, (i.e. the natural
aging of water bodies). Typical sewage composition
with components’ concentrations (in mg/l) are: TS
(300–1,200), SS (100–350), TOC (80–290), BOD5 (110–
400), total nitrogen N (20–85), ammonia NH3 (12–50),
nitrate (0), nitrite (0), and total P-phosphorous
macronutrient (4–15) [23].

The organic matters, (C based, O2, and H2), can
also be attached to N, P, and other molecules.
Removal of organic matters is necessary since they
cause O2 reduction in the effluent recipient. Treatment
of organic compounds (with C) is to convert C to com-
mon gasses like carbon dioxide (CO2) and N, by mak-
ing dissolved O2 available. Since direct measuring the
amount of organic material is difficult, the amount of
O2 required to degrade them are used (BOD) instead
as given before. Degradation is carried out by micro-
organisms consuming O2. The BOD value is a mea-
surement of the amount of O2 consumed by the
micro-organisms during a five-day period (BOD5) or a
seven-day period (BOD7) [23].

Organic matter and ammonia are “oxygen-de-
manding” substances. They are usually destroyed orT

ab
le

7
(C
on
ti
n
u
ed
)

S
am

p
le

p
o
in
t

S
ta
n
d
ar
d

a
In
le
t

In
le
t
an

ae
ro
b
ic

ta
n
k

o
u
tl
et

A
n
o
x
ic

ta
n
k

o
u
tl
et

A
er
o
b
ic

ta
n
k

o
u
tl
et

B
al
an

ci
n
g
ta
n
k

(c
la
ri
fi
ed

w
at
er
)

S
an

d
fi
lt
er
s

C
l
co
n
ta
ct

ta
n
k

o
u
tl
et

b

S
am

p
le

ty
p
e

G
ra
b

G
ra
b

G
ra
b

G
ra
b

G
ra
b

G
ra
b

G
ra
b

Z
in
c
(m

g
/
L
)

0.
00

6
0.
01

0
0.
00

9
0.
00

7
0.
01

1
0.
01

2
0.
00

8
O
il
an

d
g
re
as
e

(m
g
/
L
)

10

P
h
en

o
ls

(m
g
/
L
)

0.
5

T
O
C

(m
g
/
L
)

75

a
Q
at
ar

M
in
is
tr
y
o
f
E
n
v
ir
o
n
m
en

t
(u
n
d
at
ed

).
b
P
o
st
-u
lt
ra
fi
lt
ra
ti
o
n
.

c
A
v
er
ag

e
re
su

lt
s
as

re
p
o
rt
ed

b
y
D
o
h
a
S
o
u
th

S
T
W
.

*C
o
n
ce
n
tr
at
io
n
w
as

b
el
o
w

d
et
ec
ta
b
le

li
m
it
.
T
h
e
d
et
ec
ta
b
le

li
m
it
fo
r
IC

P
-M

S
is

1
p
p
b
(0
.0
01

m
g
/
L
)
to

5
p
p
m

(5
m
g
/
L
).

M.A. Darwish et al. / Desalination and Water Treatment 17

D
ow

nl
oa

de
d 

by
 [

86
.3

6.
49

.2
51

] 
at

 0
3:

18
 2

4 
N

ov
em

be
r 

20
15

 



converted to other compounds by bacteria if there is
sufficient oxygen present in the water, but the
dissolved O2 needed to sustain fish life is used up in
the break down process.

The existence pathogens like bacteria or viruses
in the discharge streams can cause diseases in spe-
cies close to WW stream and disinfection is neces-
sary to avoid that. High concentrations of nutrients,
N and P can lead to massive algae growth, and syn-
thetic chemicals may have toxic, adverse effects on
ecosystems.

Meanwhile, WWT can be extended for reuse (recla-
mation). In arid countries, reclaimed TWW can be
water sources for unlimited usage if proper treatment
is applied. Table 8 lists the contaminants of major
interest in WW and the treatment processes applicable
to their removal [29].

1.10. WW treatment processes

The common processes and equipment applied in
WW treatment are shown in Fig. 13.

Table 8
Major contaminants in wastewater and unit operations, processes, and treatment systems used to remove them [29]

Contaminant Unit operation, unit process, or treatment system

Suspended solids Screening and comminution (shredding)
Grit removal
Sedimentation
Filtration
Flotation
Chemical polymer addition
Coagulation/sedimentation

Biodegradable organics Activated sludge variations
Fixed film reactor: trickling filters
Fixed film reactor: rotating biological contactors
Membrane bioreactors (MBRs)
Lagoon variations
Intermittent sand filtration
Physical-chemical systems
Natural systems (land treatment)

Dissolved solids Membranes

Pathogens Chlorination
Hypo-chlorination
Bromine chloride
Ozonation
UV Radiation

Nutrients
Nitrogen Suspended-growth nitrification and denitrification variations

Fixed-film nitrification and de-nitrification variations
Ammonia stripping
Ion exchange
Breakpoint chlorination
Natural systems

Phosphorus Metal salt addition
Lime coagulation/sedimentation
Biological phosphorus removal
Biological-chemical phosphorus removal
Natural systems

Nitrogen and Phosphorus Biological nutrient removal
Natural systems

18 M.A. Darwish et al. / Desalination and Water Treatment

D
ow

nl
oa

de
d 

by
 [

86
.3

6.
49

.2
51

] 
at

 0
3:

18
 2

4 
N

ov
em

be
r 

20
15

 



1.11. Primary treatment

In primary treatment, sewage screening and clarifica-
tions are performed to remove (and shred) large floating
objects, such as rags, cans, bottles, and sticks that may
clog pumps, small pipes, and down-stream processes. It
also includes sedimentation of some of the suspended
solids and organic matters by gravity in large settling
basins. As WW enters these large tanks, it slows down,
and the suspended solids settle at the bottom. The settled
masses, called the primary sludge, are collected and can
be removed continuously or at intervals. Odors at the
primary treatment stages are bad, and odor control can
be included in the primary treatment.

Beside screening and settling by gravity to remove
solid particles and organic matters, air dissolved floata-
tion (DAF) can be used to remove small particles that
can be entrapped by air and float to the water’s top
surface, where they are removed. A grit chamber can
be introduced between the screen and the settling tank
to remove sand, grit and cinders, and small stones set-
tle to the bottom. Grit and gravel removal is important,
especially in cities using combined sewer systems. The
effluent from primary treatment ordinarily contains a
considerable amount of organic matter. Some chemi-
cals may be added to assist with solids removal. Pri-
mary treatment can reduce the BOD of the incoming
wastewater by 20–30% and the TSS by some 50–60%.

1.11.1. Secondary treatment

Bacteria in the water consume, naturally, soluble
organic contaminants (e.g. sugars, fats, organic

short-chain carbon molecules, etc.) and bind much of
the less soluble fractions into floc if O2 exists. This
results in new bacterial cells, CO2, and other by-prod-
ucts. So, O2 is added to WW to grow micro-organisms
(mainly bacteria) in water and rapidly metabolizes sol-
uble and colloidal organic pollutants, and this is the
basis of the biological WWT, i.e. consuming organic
matter by micro-organisms that include bacteria,
viruses, algae, and protozoa. The secondary treatment
consumes the largest share of used energy in the
TWWP, about 30 to 60% of the total energy used. The
two most common conventional methods used to
achieve secondary treatment are attached growth pro-
cesses (known as fixed film) and suspended growth
(known as activated sludge) processes, generally
followed by sedimentation.

In the suspended-growth system such as activated
sludge processes, WW flows around and through free-
floating micro-organisms, gathering into biological
flocs that settle out of the WW. The settled flocs retain
the micro-organisms, meaning they can be recycled
for further treatment. In the attached growth (or fixed
film) system, the microbial growth occurs on the sur-
face media, such as stone or plastic media, with WW
passes over along with air to provide oxygen. Trick-
ling filters and rotating biological contactors (RBC) are
two common examples. A trickling filter is simply a
bed of media (typically rocks or plastic) through
which WW passes. The media ranges from three to six
feet deep and allows large numbers of micro-organ-
isms to be attached and grow. New facilities may use
beds made of plastic balls, interlocking sheets of

Fig. 13. Commonly used processes and equipment in wastewater treatment, adapted from [29].

M.A. Darwish et al. / Desalination and Water Treatment 19

D
ow

nl
oa

de
d 

by
 [

86
.3

6.
49

.2
51

] 
at

 0
3:

18
 2

4 
N

ov
em

be
r 

20
15

 



corrugated plastic, or other types of synthetic media.
Bacteria, algae, fungi, and other micro-organisms grow
and multiply, forming a microbial growth or slime
layer (biomass) on the media. In the treatment process,
the bacteria use O2 from the air and consume most of
the organic matter in the WW as food. RBC consists of
a series of circular disks rotating through the WW
flow, partially submerged. These disks, usually plastic,
are the media where the biofilm develops and eventu-
ally sloughs off. Attached growth processes are effec-
tive at removing biodegradable organic material from
the WW.

The activated sludge method is widely used in
large WWTPs of 1 MGD capacity or more. Trickling
filters (one of the attached growth methods) are sim-
ple and reliable systems for small to medium sized.
Nitrification is also used, as advanced treatment, to
reduce ammonia toxicity in the effluent, as well as the
dissolved oxygen demand on the receiving waters
(due to the oxidation of ammonia). Another type of
advanced treatment system is activated sludge process
combined with solid filtration by membrane bioreactor
(MBRs). The MBRs filters are immersed in the reactor,
and the water flows from the outside through the
membrane and into the annular space. Aeration in the
activated sludge reactor provides oxygen to the micro-
bial population and scours the membrane filter sur-
face. MBRs are designed for and operated in small
spaces and have a high removal efficiency of contami-
nants such as N, P, bacteria, biochemical oxygen
demand, and TSS.

The second treatment can include removal of nutri-
ents; N, P, or both N and P, or considered in the ter-
tiary treatment as the case in Qatar. Not all biologic

treatment methods are aerobic processes. In some
cases, (e.g. when organic concentrations are very high)
anaerobic bacteria are used.

The tertiary treatment improves the quality of the
second treatment effluent by removing the residual
suspended solids that were not removed by the sec-
ondary, often by using granular medium filtration or
micro-screens. The tertiary treatment can include dis-
infecting methods to kill off pathogens by the use of
chlorine, ozone or UV radiation; and reducing the N
and P content of the effluent, as well as some final
solid removal.

Disinfection is a final step before discharging the
TWW to the environment, to reduce the number of
micro-organisms. The most commonly used disinfec-
tion method is chlorination. Also ultraviolet (UV) light
and ozonation can be used instead of chlorine.

More advanced treatment is applied if the treated
WW is to be reused for agriculture or aquifer
recharge. Advanced TWW by using RO is applied for
TWW to be recharged in aquifers in Kuwait and UAE.
Aquifer recharge is used to prevent degradation of
GW and to generate additional water source via biore-
mediation of WW, beside using the recharge water as
strategic storage.

1.12. Recycled TWW

If the treated municipal WW is to be reclaimed,
additional treatment is needed to suit the usage pur-
pose, (e.g. agriculture, aquifer charge, or unlimited
usage). Reclaimed water can be used for freshwater
augmentation. Table 9 shows that the treated amount

Table 9
Water withdrawal, wastewater produced, treated wastewater, and reused TWW [31]

Countries
Total water withdrawal
(109 m3/y)

Total WW produced
(109 m3/y)

Volume of treated WW
(109 m3/y)

Volume of Treated water
reused (109 m3/y)

Saudi Arabia 23.67 in 2006 0.73 0.652 0.166
Bahrain 0.3574 0.0449 0.076 0.0163
Egypt 68.3 3.76 2.971 0.7
United Arab

Emirates
3.998 0.5 0.454 0.248

Iraq 66 0.575 0.098 0.0055
Libya 4.326 0.546 0.04 0.04
Jordan 0.941 0.117 0.111 0.102
Kuwait 0.913 0.25 0.239 0.078
Oman 1.321 0.098 0.037 0.0023
Qatar 0.55 0.444 0.066 0.043
West Bank &

Gaza
0.418 0.05 0.03 0.00544

Yemen 3.4 0.074 0.046 0.06

20 M.A. Darwish et al. / Desalination and Water Treatment

D
ow

nl
oa

de
d 

by
 [

86
.3

6.
49

.2
51

] 
at

 0
3:

18
 2

4 
N

ov
em

be
r 

20
15

 



of the total withdrawal is limited in the GCC [31]; and
more WW should be treated and reused.

Reclaimed WW is a guaranteed valuable water
resource. It increases with population increase, can be
a high percent of municipal water (up to 80% in
Israel), and should be fully utilized in all the arid
GCC. The cost of treating the tertiary WW after both
N and P removals to potable quality for unlimited use
excluding drinking is much less than the cost of DW.
So, it is desirable to treat all generated WW and reuse
it. Nevertheless, Qatar for example, lacks the infras-
tructure to deliver reclaimed water to potential users.
Investments are needed to extend collection and treat-
ment networks. A public campaign for the acceptance
of recycled water is needed.

Qatar’s reclaimed TWW accounts for only 14.9% of
total water withdrawal. TWW supply is currently more
than demand, and about 40% of TSE effluent is
discharged into septic lagoons. About one-third of
Qatar’s municipal WW is currently treated
(≅354,000 m3/d or 129.4 Mm3/y) and partially recycled.
The recycled TWW is used for the irrigation of few
crops and landscaping. Extending the WW treatment of
tertiary level of limited usage for irrigation to quater-
nary level (of potable water quality) using RO can open
the door for extensive use of reusing municipal TWW.
This can improve the water security by not being com-
pletely dependent on the DW production, which is vul-
nerable to oil spills, operation interruption, and so on.

Technically proven WW treatment processes
already exist to produce water of almost any desired
quality. The feasibility of using reclaimed water for
irrigation is usually evaluated based on several factors
including: salinity, trace elements, and water infiltra-
tion rates. Long-term soil exposure to reclaimed water
results in increased deposits of N and P, while potas-
sium, calcium, magnesium, and sodium tend to be
more variable. Agriculture water reuse becomes an
established water practice in several water-stressed
countries of the Arab region. It saves polluting the
environment from the untreated WW discharge. The
nutrients in treated WW can reduce the need for
applying chemical fertilizers, thereby reducing costs
and potentially adverse effects associated with fertiliz-
ers. While costs vary according to quality and trans-
portation expenditure, one m3 of treated effluent costs
$0.66 in Kuwait to bring TWW to potable condition,
while one m3 of DW costs by thermal system is above
$3/m3. However, health risks from consuming pro-
duce from untreated or inadequately treated WW
should be evaluated. Also, GW can be polluted from
infiltration of contaminated irrigation water.

2. Energy for water

Energy is needed for GW pumping from wells,
water conveyance, WW collection, treatment, and
distribution, and desalting sea or brackish water.
Pumping energy from wells depends on the water
depth in the well. Energy for water conveyance
depends on moving distance, topography of the
water network, pipe diameter, and friction. Energy
consumed by WW and desalination will be given
later in detail.

2.1. Groundwater extraction and its specific energy
requirement

The 2014 UN world water report [32], estimated
typical energy required for pumping GW around 0.1